For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

T} @ o

0 @ 8 N

© N\/./mw e 0O
0 5

- // [ / \X/

(0] \ / \\ AN

(@] 60 e _QN \ . / / N

¢ S/

o 2V 7 / ,

o0
(2]

BN e R
o S \ - //
\ ) N\ / D) N\
NG gy AN\ %
\ & 2N, =
N\ BN BN @)
\! & e N, 0 ~
) N 2aSN TP N e
N, 1 NN \\ S
\\\ mm//l:/ i~ , nm\ //_,?,“ R o> /ﬁu ‘ )
/ S " AR i
\ \\ \\ /,H/// / Mw 00" e ) w
g \ @ & g LR ¢
< R — AN\ & ¢ f O
D —~g \ \¥ \ /
/ \ S = q
\ ) \ wt -
/ . /// @ W
/ ™~ g \ VA\ @)
! ’ ~ / N
/! \éwf i & mmmm..‘...mw//a,v =
W <t TR T —y,
A~ N >
Lo + Nt m
! N N\, N
/ ) /r // Ny,
g // // \u. \ \ /IAu._ [
/// N f AR V\w ~ 7w
. Sel _mmu/ BN A ™/
[ // > / \ Q o N\ A W,\ AN \
[ A4 / \ m Al V MIW/ A
2 A N pVRES- 2 N
o w”, \ f 2N R <
< Mw.,”/ \ &/ \\ )
o3 o) // // ~ /.
o ) ,,m \mwv J_. // \ / \ .
n1U_ \." ||||||||| P .\m s \\/// V\ / "
N '/ s A B R AP ¢ i
~ = \ ! IIA_.N mMYF,// N ‘mdrl, ~N
=5 AN Are &AM
X & N oL NG AN
% m /rm!mw:.. \\ v P m“ Vs N mmam N , \V/#y/
. o ~ . = NS ‘
nWa O , \@ e \_mM wwynuu// .nmwwm/ <+ //
T 3 o/ /TR 8 . N
N R S RS % W
< - 8 AN \ \
LO \\ /NH// \ W_
o Q N4
¥ /ﬂ/ '/
M A v b
R &g



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Deck Lift & Controls

Page 2 of 55

Ref#  Part Number Qty S/P/F  Description
1 603-04160B-0637 1 /P Deck Lift Shaft Assembly
2  603-04322-0637 1 Lapbar Lever RH
3 603-04324-0637 1 Lapbar Lever LH
4  747-04651 1 Brake Rod
5 647-04099A 1 /P Control Shaft
6 703-05387B 1 /P Lapbar Pivot Bracket
7  703-05396A-0637 1 /P Brake Handle
8  703-05414A-4021 1 Front Deck Hanger Bracket
9  703-05793A-4021 1 Deck Lift Arm
10 703-06096A 1 Switch Actuator Bracket
11  703-06169-0637 1 /P Lift Link Plate
12 710-0347 1 /P Hex Screw, 3/8-16 x 1.75
13  710-0433 1 /P Hex Lock Screw, 1/4-20 x .62
14  710-3005 1 /P Hex Cap Screw, 3/8-16 x 1.25
15  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
16  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
17  911-0332 1 /P Clevis Pin, .50 x .78
18  912-0206 1 /P Hex Nut, 1/2-13
19 712-04063 1 /P Hex Flange Insert Lock Nut, 5/16-18
20 712-04064 1 /P Hex Flange Insert Lock Nut, 1/4-20
21  712-04065 1 /P Hex Flange Insert Lock Nut, 3/8-16
22  912-0431 1 /P Hex Flange Lock Nut, 3/8-16
23 912-3001 1 /P Jam Nut, 3/8-24
24  714-04040 1 /P Bow-Tie Cotter Pin
25  914-04023 1 /P Cotter Pin
26 716-0106 1 /P E-Ring, .625 Dia.
27  720-0311 1 Handle Grip
28  723-04035 1 Rod End
29 727-04141 1 Damper Cylinder
30 731-04735 1 Handle Grip
31 731-05732 1 Spacer, .62 x 1.0
32  731-05882 1 Hand Grip
33 932-0334 1 /P Compression Spring
34  732-0874 1 /P Torsion Spring
35 736-0270 1 /P Bell Washer, .265 x .75 x .062
36 936-0272 1 /P Flat Washer, .51 x 1.0 x .06
37 936-0275 1 /P Flat Washer, .344 x .688 x .065
38 736-3019 1 Flat Washer, .531 x 1.062 x .134
39 738-0143 1 /P Shoulder Screw, .498 x .340 x 3/8-16
40  938-0296 1 /P Shoulder Screw, .437 x .268 x 5/16-18
41  938-0507B 1 /P Shoulder Screw, .5 x .434 x 3/8-16
42  938-0572 1 /P Shoulder Screw, .374 x 1.16 x 1/4-20
43  938-0974 1 /P Shoulder Screw, .375 x .38 x 1/4-20
44  941-0225 1 /P Hex Flange Bearing
45  741-3074 1 Flange Bearing, .626 x .938 x .344
46  747-04401A 1 Deck Front Hanger Rod
47  747-04637 1 Deck Lift Handle Rod
48  747-05057 1 Lapbar Control Rod
49  948-0227A 1 /P Hex Flange Bearing
50 748-04169-0637 1 Control Hub
51  750-04676 1 Spacer, .385 x .630 x .75
52  750-04776 1 Spacer, .380 x .625 x .265
53

732:04420  \Wyww.mymower pertsenm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 3 of 55
Deck Lift & Controls

Ref#  Part Number Qty S/P/F  Description

54  732-04432 1 Extension Spring, .59 x 4.00

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 55

Y-

el

WWW.mymowerparts.com

RZT54 Kawasaki (2010 & After)

Electrical




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Electrical

Page 5 of 55

Ref#  Part Number Qty S/P/F  Description
1 710-0599 1 /P Hex Screw, 1/4-20 x .5
2 710-3015 1 /P Hex Screw, 1/4-20 x .75
3 712-0271 1 /P Hex Nut, 1/4-20
4 925-04022B 1 /P Hour Meter
5 925-04165 1 /P Double Pole Neutral Switch
6 925-04174 1 /P PTO Switch
7  925-04228 1 /P Ignition Switch
8 725-04363 1 Interlock Switch
9 725-04439 1 Solenoid
10 925-1745A 1 /P Key
11 925-1707D 1 /P Battery
12 738-04237A 1 Shoulder Screw, #10-32 x .500
13  726-0470 1 Cable Tie
14  703-05894-0637 1 /P Battery Hold-down
15 731-0511 1 /P Trim Strip
16  710-0653 1 /P Hex Screw, 1/4-20 x .375
17  925-04040 1 /P Seat Switch
925-04847A 1 S  Wire Harness Not Shown

WWW.mymowerparts.com



Page 6 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Electrical Schematic

HOUR R/ DASH
P/N 725-040228 ImMEmmﬂI”_
L 2 |3 |+ |s |8 |7 |8 T
NG
[8] Q ) ) [8] (@) [h]
8 3| & & 2 a8
_lon 20A
\\ wo N, P/N 7:25- 1381
{ 110 CIR 110 RED/BLK 110 [Z- 1ISA CIR 115 RED/BLK
p S
T b CIR €3 RED\ L-.:uom_.\ START O _ O
oA S0
o PN 72504439 .
IES) CIR 90 RED
CIR 130 BLK ) _\
7 Ot CIR 6% ORG _ _
DD J _
BIRAKE SN 1
o, F/N 72504363
7 308 {5 5 50 Ky , C
S P/N 725-042288 \\ START  MAG =
CIR 45 YEIL/WHT _ 45 T e o i \o A B S
a BEA g
_ a S B
&_GIR 80 ORG/ELK soa [c_— ¢ 75 , @
=
[
ﬁ CIR 30 YEL H 5 L Ma
5 b < m
- AH, | CIR 60 ORG/WHT u [ p
PTO SW
RH NEUTRAL. LH NEUTRAL
: 4 ) L 4 808
75 - 82 374 o T 65C; BOA W
2 / 2 S0C
3 & 200 § ?
46C 1= 30F 458 T Tace -
PN 725-04165 P/N 725-04165 20C
LCIR €2 ORG.BI_K 900y y
CIR 75 ORG m
-
CIR 30 YEL CIR 30 YEL
< < O €
CIR 20 BLU 7
RH_REVERSE N
o 508 | .7y |106
208 _[p q| 2=A e
N -0 0
PN m 108
LH PN
\_cir 25 LU
)
20A 268
PAN 725-04383
CIR 10 GRN § e
10A




Page 7 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Engine Connection

N
)
0\ \ .
\V _
N N\
\ —
\\ \
/W/\\uun
‘.i\.m llun.uuunuuuuun ﬂ\ »
_.\_Amml.. u".f...v.\ //”/
oo - b /.
[l ] .,Vu.v
/
w
L 2N
“H," b W
\ \ \ 7
~, r/ /, ) ,./\:k
\.wnirwl \
= _— o ™
A L
7S BN\ A\
o ,,,7,,,, ¥
= [ 4 S \ e
/ \ \/ ¢+ | et
e | A Y i ¥
//&KM\N\\\”#" %nmmmu ,:,_ .mmww“_@ VKI.
m/lk\ \ “\ \ \\“x,, B mm_m_”m ‘\\“\nuJ\\ ”
{ /A
\\7/A\NA\.
N F 9
/mmwmmnm -..l..mw 74 //4. V7 N
TN ;
\ \\ /,~ ||||| } /IIIIINII...AI..L
/
/

N

N —

/

w

/L)

AV

O\

H AmWﬁ THW/ 'v i..-lATL.HHHHuv

2

<
o

\ , 4 “MﬂJAmrml// \\

T\
N
/ /
7
&
) v N,
awh W
l/{ll.\\\\ / >
/0
/
/g
s
(o]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Engine Connection

Page 8 of 55

Ref#  Part Number Qty S/P/F  Description
1 703-05441A 1 /P Muffler Mounting Bracket
2 710-0227 1 /P Hex Washer Screw, #8-18 x .5
3  710-04379A 1 Hex Cap Lock Screw, 7/16-20 x 3.5
4  710-0599 1 /P Hex Washer Screw, 1/4-20 x .5
5 710-1017 1 /P AB Screw, 1/4-14 x .625
6  710-04683 1 Hex Washer Screw, 3/8-16 x 1.25
7  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
8 710-3217 1 /P Machine Screw, #8-32 x .375
9 712-0142 1 /P Hex Nut, #8-32
10 712-0271 1 /P Sems Nut, 1/4-20
11 912-0429 1 /P Hex Lock Nut, 5/16-18
12 912-3005 1 /P Flange Lock Nut, 3/8-16
13 917-1774C 1 /P Electric PTO Clutch
14  926-0154 1 /P Cable Tie
15  726-0197 1 Cable Tie
16  726-0205 1 /P Hose Clamp
17 726-0272 1 /P Clamp
18 731-04914 1 /P Throttle Control Knob
19 736-0148 1 /P Lock Washer, 3/8
20 936-0171 1 /P Lock Washer, 7/16
21  736-0277 1 Flat Washer, 1.031 x 1.620 x .095
22 936-0300 1 /P Flat Washer, .406 x .875 x .059
23  737-04138 1 Hex Fitting
24  946-04214 1 /P Choke Cable
25  946-04581 1 /P Throttle Cable
26  751-0564B 1 /P Muffler Deflector
27 751-0616B 1 /P Dual Inlet Muffler
28  751-10291 1 Oil Drain Hose
29  751-10349 1 Fuel Hose
30 751-10770 1 RH Exhaust Pipe
31 751-10771 1 LH Exhaust Pipe
32  756-04376 1 Electric PTO Engine Pulley
33 N/A 1 Fuel Tank Assembly
33  751-10692 1 Fuel Tank
33 935-0149 1 /P Fuel Tank Bushing Not shown
33  751-10442 1 Fuel Pick-Up Bushing Not shown
33  751-10703A 1 /P Fuel Cap Not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 55

RZT54 Kawasaki (2010 & After)
Frame & Drive ldler Assembly

e
7
Y

AW
/ w \\%z \; {
, / ,
V\\“\ MWWV 0 /_

/

Iy
\ \ i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 10 of 55
Frame & Drive ldler Assembly

Ref#  Part Number Qty S/P/F  Description
1 603-04691-4021 1 /P Frame Assembly
2  703-05829 1 /P Drive Idler Arm
3  710-0520 1 /P Hex Screw, 3/8-16 x 1.5
4  710-3005 1 /P Hex Screw, 3/8-16 x 1.25
5 712-04065 1 /P Flange Nut, 3/8-16
6 732-0626 1 Extension Spring, .75 x 5.06
7 936-0300 1 /P Flat Washer, .408 x .875 x .059
8  738-04058 1 Shoulder Spacer, .39 x1.0x.7
9  738-04162A 1 /P Shoulder Spacer, .884 x .19
10  756-04129B 1 /P Idler Pulley, 4.25 Dia.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 55

RZT54 Kawasaki (2010 & After)

Front Axle

,A\
,”,

\\
\\

‘\
\\ A hn \‘m
\\\ /IHIW o~ \\“ \

2
A .m N~ 4

\\\

\
)
\ /

WWW.mymowerparts.com

Yy

- , \ \

Ly



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Page 12 of 55

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 603-04370-4021 1 Castor Wheel Bracket
2 603-04385A-4021 1 /P Front Pivot Axle
3  634-04321A-0931 1 /P Wheel Assembly, 13 x 5-6
3  734-04255A 1 Tire, 13 x 5-6 Ribbed If the tire being replaced
is Ribbed, use this tire
3 02002105 1 /P Tire, 13 x 5-6 Smooth If the tire being replaced
is Smooth, use this tire
4 710-04186 1 /P Hex Lock Screw, 1/2-13 x 1.25
5 710-04652 1 Hex Cap Screw, 1/2-20 x 7.25
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
7 911-04228 1 /P Axle Shaft
8 912-3058 1 /P Hex Insert Lock Nut, 1/2-13
9  731-05500 1 Flange Bearing, 1.0 x 1.246
10 936-0169 1 /P Lock Washer, 3/8
11  936-0227 1 /P Flat Washer, .39 x 1.5 x.134
12 736-0250 1 /P Flat Washer, 1.0 x 1.75 x .10
13  937-3000 1 /P Lube Fitting, 3/16 Drive
14  750-04775A 1 /P Spacer, .51 x .75 x 5.825
15  750-04792 1 Hub, .76 x 1.23 x .92

WWW.mymowerparts.com



Page 13 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-ASO05 Air Filter & Muffler

RZT54 Kawasaki (2010 & After)

{s.com

Ay m

WWW

P
) \“““\\ . ﬂé s a o
/ ) - (] - —
\ \\ . ' \ o™ A4 - L) — ol
7\ = I 2 - e«
......... \““\ C A iy f..iL/m\n(,,A - ™
. e e, [ -,
\“\_ e | n/ \ & L
g7 )/ / N\ = 20— —&
\ \ ] \
/4 oSS / \ \ - \
/ // TN / ol // \ v v
- o \ \ , e \}u / o RN , / \
\, ../ / ( 27 ~ \ / 2 0=
/ / \ / A\\ el \ (<5 // / Dm
S/ _ ’ N D «
// \ \\\ P V.A/ o -“I ,/(\ANWJV, .
\\\ \ - I// IIIIIIIIII _.I” /l\A'
\mvum/ N \ g yd g \ \7 “w ® ~ hmmam
o f—
\‘ \\ [ o // ) \AA /! o . .
\\ \ P ’ \:irw / < © P W -
/ > z o //vv < Pl =
\ 4 .V. < A”A/I N\ (2] L7 TN -
/ / € . RABIANNRY QU -~ -
\ \ N lllll...‘\ \ [ \ / -
// — ™ & /1 2\
/ \\ P — -~ <t Nl \
\\ \\ w ] \\\.\ /,
/ LS e
\\ \\ \ A Ur /// [
// SERN v
\ _ nmu_q\ \ ﬂﬂ/-..uwnn; m\mmuu «
, o)
\ _ £ \i R
/
/ / m”uum“mm\m\ W-\A\ — mmﬁu\\ ”, 2
\ 7 fnmm &
\ / \
// \\ S <t A.\ Lo \ ~
/’ y | ol \Iv ({e] AM\DW
e , \ > A \ .......... o 2 Te)
\\ e — ™~ - == -
“ NN \\\ - == (f ]
o L@l =/ / > = ~
o — > ) i
= o
o
(o]

owerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-ASO05 Air Filter & Muffler

Page 14 of 55

Ref#  Part Number Qty S/P/F  Description

11011 KM-11011-7054 1 Air Filter Case

11013 KM-11013-7047 1 S  Air Filter Element

11060 KM-11060-7016 1 Muffler Gasket

11061 KM-11061-7086 1 Carburetor/Pipe Intake Gasket

11065 KM-11065-7023 1 Cap

16060 KM-16060-7038 1 Intake Pipe

42036 KM-42036-7017 1 Breather Sleeve

92009 KM-92009-2303 1 Screw

92015 KM-92015-1367 1 Nut

92171  KM-92171-7007 1 Clamp

92173  KM-92173-7003 1 Clamp

92192 KM-92192-7146 1 Tube, 12.6 X 18.6 X 118
92192A  KM-92192-7151 1 S  Air Filter Tube

92210 KM-92210-7027 1 Nut, M8

461 KM-461DA0800 1 /P Spring Washer, 8mm

WWW.mymowerparts.com



Page 15 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-AS05 Carburetor

\ﬁumn_fﬂ T
Y/ 4 W)
‘\“\ i g
y/Pes
- \\ 4 J/ \NIIV
\\ H‘m,.ir.‘\\mw
! e -
=
A7) -
\ ml\\ ‘\ / m
| A A T
=| (&2
“ - A T L
N ﬁw_ _\ \ mnwv}.-\
\ /A
_\ L/ !/
)56/
,“n.ll\\ zd \\\ roiffe \\...\\\l
_.w\ NN/ @ Eﬂwvv \\““\\... nu
[/
A\.nmr-\
[ 4] e nnm. ——
— g o \
© o —
o o
™ L A;\..\\
.1. (]
©
(=]
-
—

[aa]
f—
(<]
(e ]

g

[ ]
f—
o>
(]

—

3"
()

-
Lo

f—

(4]
[y

=
[{»}

—-

o
<
o
o
(4]

<3
-
L]
(o]

[e9]
<
N
(2]

Ly
wl
=
(3]
o

Lo
(4]
Lo
[¢¢)

4

Sl
on
(=]
™
o

<3
™~
[
o
[ 4]
o sy
o <D
\._v. [l ]
mm‘ o —
{ m (7] g
N - (S
/9 U ©
ST 1-
<L
on w
o) ] [oa]}
(] —
o w
(o] A
AR LY
Q)"
........ =D Jw; v |
- [
A ALMNI.\\ y
\ Y
— (&0 \
~— 0 ,
o L
— <
o < 9| =
<t o™ - e
w © o
o — ©
N -
»
—

<
(9]
e} o
(7% e
p—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-AS05 Carburetor

Page 16 of 55

Ref#  Part Number Qty S/P/F  Description
11061 KM-11061-7009 1 Chamber Gasket
11061A KM-11061-7010 1 Screw Gasket
11061B KM-11061-7085 1 Manifold Gasket
11061C KM-11061-7087 1 Insulator Gasket
11061D KM-11061-7088 1 Insulator/Manifold Gasket
13107 KM-13107-7018 1 Shaft
15004 KM-15004-7063 1 Carburetor Assembly
16014 KM-16014-7010 1 Pilot Air Screw
16020 KM-16020-7003 1 Float Chamber
16025 KM-16025-7017 1 Throttle Valve
16030 KM-16030-7003 1 Float Valve
16031 KM-16031-7002 1 Float
16041 KM-16041-7050 1 Choke Carburetor Shaft
16041A KM-16041-7051 1 Throttle Carburetor Shaft
16073 KM-16073-7013 1 Insulator
16186 KM-16186-7006 1 Choke Valve Assembly
21188 KM-21188-7002 1 Solenoid
39074  KM-39074-7001 1 Throttle Lever Assembly
49121 KM-49121-7018 1 Main Nozzle
59076 KM-59076-7019 1 Intake Manifold
92009 KM-92009-2083 1 Screw
92009A KM-92009-2349 1 Screw
92009B KM-92009-2402 1 Screw
92063 KM-92063-7141 1 Main Jet, #122
92063A KM-92063-7142 1 Main Jet, #124
92063B KM-92063-7149 1 Main Jet, #120
92081 KM-92081-2234 1 Spring
92093 KM-92093-2100 1 Seal
92093A  KM-92093-7003 1 Seal
92145  KM-92145-2122 1 Spring
130 KM-130AA0630 1 Flanged Bolt, 6 X 30
172 KM-172BA06115 1 Stud Bolt, 6 X 115

WWW.mymowerparts.com



Page 17 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-AS05 Control Equipment

RZT54 Kawasaki (2010 & After)

/N
/| A;”,,
\ M A/e \( w Amm,”/
/ o \ \& ///
........... 5 \ 0 fm—p/ INN/
4 \ & \\
\ » P~ \ O\
\ A\
\ < o \ O\ _
\ - e e A\ o
/ o~ ~ ™ A, \ 94 o
I 7 70 N Zm. (A - .D !
< g de ) ™ /
<) £/°) . /
~ AV \\ / \ )
FAX \ / N £ p O
,N Nwm,--v\ / () f )~ | ) @ O
/ \X/ \ (<)) 2
\/ \ \ 1=
S\ \ ~ =
\ |v \ - \ < 3¢ R
EN N\ (- - (@)
<C ety ; ™~ o = ©®
10> = P " - » O
i _ N < \ =
._“! [ w. on ==z S B
o % W Q
3\
(o] \ / m
i CTamr\ WJ
. ~ \
o > O ( \ ,/H/ :
L0 — s // /H/
o N =t / / \
3 » \ W\
o o \ \\
(o)) N\ \ \
\ o /,//
||||\|\.nuuunuunuuuu"unu\ﬂllllllumu/ \
7] \ N\
%) \ \' 7
\ /I
y— // \\\ ° \\
o — mn. /,““““\ {
« . £ N,
¥ T o \\ A &
©w — X
o 4 o \
T s V2
y— ] &

&N
(*p]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-AS05 Control Equipment

Page 18 of 55

Ref#  Part Number Qty S/P/F  Description
13107 KM-13107-7047 1 Shaft
13271 KM-13271-7038 1 Plate
16171 KM-16171-7022 1 Link
39129 KM-39129-7028 1 S  Governor Spring
49103 KM-49103-7014 1 Governor Arm
49103A KM-49103-7015 1 Governor Arm
49113 KM-49113-7050 1 Complete Control Panel
92145 KM-92145-7057 1 Spring
92145A  KM-92145-7058 1 Spring
92150 KM-92150-2182 1 /P Bolt,5X18
92153 KM-92153-0009 1 Bolt, 6 X 12
92153A KM-92153-7033 1 Bolt, 6 X 35
92153B  KM-92153-7043 1 Bolt, 6 X 12
92170 KM-92170-7001 1 Clamp
92172  KM-92172-7035 1 Screw, 5 X 30
214 KM-214AA0408 1 /P Pan Screw, 4 X 8
311 KM-311AA0600 1 /P Hex Nut, 6mm
312 KM-312AA0500 1 Hex Nut, 5mm
411  KM-411AA0600 1 Plain Washer, 6mm

WWW.mymowerparts.com



Page 19 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-AS05 Cooling Equipment

RZT54 Kawasaki (2010 & After)

™
Lo o .
— © _ ™ <t
o~ o > e = P4
(a7] (Te) o < ‘
c—p 3 8 S S
o : [=>]
f Y- < O
o %
[
A LMWHH“IQ Amr_ e, Anﬁlﬂn.l IlllII.\IIM e
\ C L U R 3
y NN\ e ™Y - }P I 5
7, m l / \ M f AN ﬁnxmnnﬁ Juu.} N - /”,
4 N T AT g =R 2
/s K Y 7llllllunm“ f = — — =
! ”” *w ﬁ me .._w\’\\ \u 4 @/{u@ mﬁll.mmw\\ n‘v, 7 E{Dﬂu\ﬁ , q
, MW il N _ n\ uv _,M V“ lw.._"_.q ) W
\ S p—EN y Z @ &
\ 1IPARNRY 7 s
N - 7 ///l » \\\ AJ m
. © 8 < o2
o 38 3 P - =
o~ - Lo ™~ N\l ™ .
A =~ N — N - p-—lo = — o T an
e < » 2 o . T
~oaiie © < » N (o
o) - £y -
) o
— o 1o on
o i ! o e
’ o < ~
> “uw_,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 20 of 55
Kawasaki FR691V-AS05 Cooling Equipment

Ref#  Part Number Qty S/P/F  Description
13070 KM-13070-7019 1 Cooling Air Guide
13272  KM-13272-7006 1 Fan Plate
14037 KM-14037-70089H 1 Screen
23062 KM-23062-7005 1 Complete Bracket
49089 KM-49089-7079 1 Engine Shroud

49089A  KM-49089-7080 1 Engine Shroud
59041 KM-59041-7014 1 Fan
59066 KM-59066-7046 1 S  Fan Housing
92009 KM-92009-2303 1 Screw
92026  KM-92026-7007 1 /P Spacer
92151 KM-92151-7012 1 Bolt, 6 X 12
92153  KM-92153-7007 1 Bolt

92153A  KM-92153-7043 1 Bolt, 6 X 12

WWW.mymowerparts.com



Page 21 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
(2010 & After)
-ASO05 Cylinder & Crankcase

RZT54 Kawasaki
Kawasaki FR691V

Ho I
oo O / \ ) MH \%An P
=T \ / % ......... pd PN & ¢ TR,
o < -y Q o / // m,?»m(v \
— Ny, Mw/ f— I/ W
- / .A\ / @ — //A )
g I i WR <t <l \ \\“ILM
\/ e .-Inv/ - < m““.m
/\ /=GP < - 3 & \\
™ p iy ) — N ,,” «w
< § N e\ / - Y AP \L ) ”
o ? N mv\ }5 S\ / / /=
o .mmu NN /‘ ‘...w C e
- ML= \
" A QL ,,”[V,A = Jﬂ; \ &
= M\\ // M Iw llw“\\lm MWWwvv“\ ‘l\ A
Ly .mk // ,”I Mm I" \‘-u\ IIIIIII
= o V' Ne=al o ajed
< \\ ||||| N A -EmED
o o 9§
- /7 ()
o ok \““.\,mm““nnm/ hmxr ||||||||| - o :
© & \ - ./ o~
=4 WA \ | ,. ,,“R, > 5
\ muu.wwwuuunnn o / mruuuun wnm.munﬁv
— <t T
G, S )
T ,‘*.
, N ,A o
N.mnnmnnnw!.,_vw — o .
—=FTZ=ooCT ] . [ o < [
(7] ~~ I~ [7e) o2 ]
<t 2 o o ¢
(@] ' O o [}
Y L N O
> o D
10 oy W [ ] e R R & e Ry /W <
7 r~ &N m- — = A0 o
S wos
™~ o .
e A\ \ A
¢ :ﬁv‘_ Q_/ \”\ / nﬁ,mh_\ T .r
Y == /// 4 - lwv 4
) Ow /IIMM \mT! ,Dv v
owvn \ | ) w
» Y &y".. ——— S L q_—
y——1 =] //mn.\\\_ N
v & \o~ A ——) x |||||||||| -Qmmr—5))
U ap-—-= v.,”ynumm W o
g N2 |u1||.. [ 7]
] / “w
o ] (o] .
i <L
o2 Y < <t ,MM_ o
0 > - w Ty ] Ly
- - [fe) ~ — — —
o me © H\,A_/v o« =T < o
] — y— A o0 (@7} AMW =)
— ~ L
<
e

[+ 2]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Kawasaki FR691V-AS05 Cylinder & Crankcase

Page 22 of 55

Ref#  Part Number Qty S/P/F  Description
11004 KM-11004-7026 1 Head Gasket
11008 KM-11008-7039 1 Complete Cylinder Head, #1
11008A  KM-11008-7040 1 Compete Cylinder Head, #2
11022 KM-11022-7019 1 Rocker Case, #1
11022A  KM-11022-7020 1 Rocker Case, #2
11061 KM-11061-7083 1 Rocker Case Gasket
11061A KM-11061-7084 1 Breather Gasket
13272 KM-13272-7004 1 Breather Plate
14091 KM-14091-7064 1 Breather Cover
16126 KM-16126-7020 1 Breather Valve
32154 KM-32154-7019 1 Pipe
32155 KM-32155-7003 1 Breather Pipe
49015 KM-49015-7079 1 Crankcase Cover
49120 KM-49120-7122 1 Complete Crankcase
59071 KM-59071-2079 1 Joint
92043 KM-92043-1263 1 Pin
92049 KM-92049-7001 1 /P QOil Seal, RVC 26 x 11 x 10.2
92049A  KM-92049-7005 1 Oil Seal, SO 8x 14 x5HS
92049B KM-92049-7010 1 /P Oil Seal, SD 35 x 48 x 8 RHS
92049C KM-92049-7028 1 Oil Seal, 38 x 62 x 8 MTCLV
92066 KM-92066-7023 1 Plug
92066A KM-92066-7026 1 Plug
92153 KM-92153-7043 1 Bolt, 6 x 12
92153A KM-92153-7054 1 Bolt, 8 x 50
130 KM-130AA0625 1 Flanged Bolt, 6 x 25
130A KM-130CA1050 1 Flanged Bolt, 10 x 50
130B KM-130CA1065 1 Flanged Bolt, 10 x 65
172 KM-172BA0818 1 Stud Bolt, 8 x 18
214  KM-214AA0408 1 /P Pan Screw 4 x 8
670 KM-670B2011 1 O-Ring, 11mm

WWW.mymowerparts.com



Page 23 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-ASO05 Electric Equipment

RZT54 Kawasaki (2010 & After)

)
o -
- < ©
Lo ~ ¢
T T - _m”_ o nmw ||||||||| @
o A, o ¢ 3 T >
— P II \ ‘Ww_ (4] y— =)
o ~ N / _nuf,mww — o~
e o N I =
o o NS \Z AT —
> w”,,”// /JM"W . L - \mmm..“rmnn/vmv%nunuﬂunmmmmwuu.
W g ems % T “w,,,,,wmvw%w@
ba —
o) — I | | i
(L .A@\V S \ | __ SN Tk mﬁu \_N @%
// 1 \i-,\‘mn_ LoaA m x&%
& AN IS MAWWWV
NN Ot g
N SN ‘hm“mmww &
N .m.%u “4 mmw. <
e 5 = o= o
o ) Pon
=N = N
\w xmmw o o Mm“ ”..‘.u_ [2a] < ' \
( e ) - - \ zzy
iy =

Ann:.. ....... - > (
S N o

WWW.mymowerparts.com

N
O
o / N N e M N
/- N e L
/ Amw ~ -, E, Y\ o ,””77
// i I Hl9 0 ) N AN
e “ o~ i N\
A A uk N <o \\ — /yv/
||||||| MWV s /e F=EHT_ ) 00EDD // V
- f”uHHHHH\HH d A“\ == emmsm e ] ) v_\
) /4
[an] f A _A — \“""HHHU ===
o / N\ & ===
= S & \_ INUFARN )\
- 1 ST / @ N\ _@uaﬂuunﬂ““““\ Mw.,
Mu_ /"7“\ // \\\ ,nm./
83 /) N / 7N
o 74 N\ Ve <)
UMW” A (H““\ ﬁ\ /””NHH.HH“\\\ A/l\\
N o
o UMMW
I~ [4)] o
Q .
> =

w
™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-ASO05 Electric Equipment

Page 24 of 55

Ref#  Part Number Qty S/P/F  Description

13272  KM-13272-7012 1 Plate
21066 KM-21066-7017 1 Voltage Regulator
21171 KM-21171-7041 1 Ignition Coil Assembly
21193 KM-21193-7038 1 Flywheel Assembly
26011 KM-26011-7025 1 Lead Wire, L =95
26031 KM-26031-7040 1 Harness

26031A KM-26031-7041 1 Harness

26031B  KM-26031-7044 1 Harness
59031 KM-59031-7017 1 Charging Caoll
92009 KM-92009-2303 1 Screw

92009A  KM-92009-2308 1 Screw
92066 KM-92066-7026 1 Plug
92070  759-3339 1 /P Spark Plug
92072  KM-92072-7003 1 Band
92151 KM-92151-2097 1 Bolt, 12 X 30
92171 KM-92171-7008 1 Clamp
92172  KM-92172-7018 1 Screw, 5 X 20
92200 KM-92200-7002 1 Washer

130 KM-130AA0620 1 Flanged Bolt, 6 X 20
510 KM-510A5100 1 Woodruff Key

WWW.mymowerparts.com



Page 25 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-AS05 Engine Labels

RZT54 Kawasaki (2010 & After)

" «f D) mm e
<L “we U
= - n -
o <@ s
(1] L[ -
(ap] - -0 [ (| P
J-] ! wll n.v Z lm_ »” - —
Pria (L] n I
‘n U— : Gy of L m —ﬁ - o L
-.- = L - l.' [T -
o o S5E= M“ < e
L pr W _..w .m " o) <t 2
! FErT £ i ' . 1 m
TR o | 4 NN
_r_n.u_ L S a _E.Ju. = .1 _Q Mw mn _"_ b=
=] IR .______7 =S
@ m | el __
"Mﬂ“ L__ml""llll i o
| 2

O N Dm

1l“ll.l.l.llll--llll.l.l.ll--l.lll'

e rid
[ &
- (4.4 _H
e ST »
W = m
-

LLI o= - mw

> T "

M”." o L &« {7

b -— Y

I T
A |
N




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 26 of 55
Kawasaki FR691V-AS05 Engine Labels

Ref#  Part Number Qty S/P/F  Description
56033 KM-56033-7001 1 Manual Label
56070 KM-56070-7001 1 Warning Label

WWW.mymowerparts.com



Page 27 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-ASO05 Fuel Tank & Fuel Valve

RZT54 Kawasaki (2010 & After)

(o]
<
(o]
™~
(o]

FETIRN

(#3)

(o]
(%2
<3

\

Y/

=l

(@]
[L«] o I~
o o —
o . o
o ol o»
N (o))
\\\\\ ||||||||||||| B \ ‘ml W,mm.
h\ |||||||||||||| - frmhn
N
‘A/ \
\&
o \ X <
'~y )= [~
I mw £ v ——
o\ A ol
(2] /,, (3}
- \
o /
.Aﬂ_. \)Hlll, V“’
© AL T
< A l . 2
nq m& : J— ™ ..u/
y} \min \\ ,
N IR -
> e Y 0
....... hmmm“w NG S=RAQ) \ ﬁm“w )
\& N /Am-ﬂy —
"~ KNNN\\ P
(e \ ~ (]
r~ \km“w....wv [
e hm“mmmnx L
o / o
)] \ (= 2]
M~
o™
o

[a]
[AY]
[#1)
-
ol
<
NN

(o

—~=iD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Kawasaki FR691V-ASO05 Fuel Tank & Fuel Valve

Page 28 of 55

Ref#  Part Number Qty S/P/F  Description

42036 KM-42036-7015 1 Sleeve

49019 KM-49019-7005 1 /P Fuel Filter

49040 KM-49040-7008 1 Fuel Pump

92009 KM-92009-2303 1 Screw

92170 KM-92170-2009 1 Clamp

92171  KM-92171-7008 1 Clamp

92192 KM-92192-7145 1 Tube, 6.35 X 12.7 X 185
92192A  KM-92192-7148 1 Tube, 6.4 X 12.7 X 150
92192B  KM-92192-7150 1 S  Tube, 6.35X12.7 X 390

WWW.mymowerparts.com



Page 29 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-ASO05 Lubrication Equipment

RZT54 Kawasaki (2010 & After)

/
\ﬂ A\!.., N\
\
/ \ ///.. \v \ ©
~ . .
\/ "\ _ «
II ﬂ” \< ™~ \“ o
7 ” l(ﬂ / T ,\\\.\ -
o N XYy, \... / ‘\ [N
™ "o \ —
pa m.,/ === (op)
m(v Anmm/ww NES / ”
SN © /
> o
&
(9}]
Te] N
I~~~
(o] [T9]
wi [}
‘Mul. //// L ! )
- < < >
o™ q— J—— s
Lo ™ (4] ¥
- ()] [ 2]
- (o]
o [+2]
(A
(=] .
) e _Aw m) @

(o)
™~

«©

\-IAIII

EENY/ANS
& ) V_V \

)T &Y Q
B —— ‘.-“,.“-}s \\

Svww.mymowerparts.com

Af m\ mmw\ Lo . o«

Lo <X ©w

Lo <t I e

Ty Te] o

<t — - ol

on o © « o

(Ve M~ A -

Y
'Y ™)

< ™



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Kawasaki FR691V-ASO05 Lubrication Equipment

Page 30 of 55

Ref#  Part Number Qty S/P/F  Description
13272  KM-13272-7011 1 Rotor Plate
14075  KM-14075-7013 1 Oil Gauge Cap Assembly
16154 KM-16154-7010 1 Outer Pump Rotor
16154A KM-16154-7011 1 Inner Pump Rotor
49065 KM-49065-7006 1 Oil Filter Screen
49065A  KM-49065-7007 1 Oll Filter
59231 KM-59231-7016 1 Filler
92066 KM-92066-7003 1 Plug
92066A KM-92066-7028 1 Plug
92140 KM-92140-7003 1 Ball
92145  KM-92145-7002 1 Spring
92153 KM-92153-7008 1 Bolt
92153A  KM-92153-7043 1 Bolt, 6 X 12
555  KM-555A0420 1 Spring Pin, 4 X 20
670 KM-670D2016 1 O-Ring, 16mm

WWW.mymowerparts.com



Page 31 of 55

—
™
(&

(3]

y \\Ilﬂ”ll/ \\\llﬂﬂlll/

JIIV“ =

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-ASO05 Piston & Crankshaft

RZT54 Kawasaki (2010 & After)

o ez
A -
T Tmmm—— (“ -
> %V i <
N ~ e 2/
o @z AWW/ 72N . 7\ .m
.M..U Sy | nw, _ ‘ — 7 jﬂ.ﬂw *WH AhJW ,v H ...... A _ Vw -
p i i Wr Inﬂ y Hr“.m“‘lm r.&l..ml\ \ W \ \ p
\\ NP G \ID) (5 .M-v,.mmm.““mm\ )
me.wv N |
17 =
\.\“\“\“\ (@
~\./ L
\ A@ m-u\ N AP . > S 0 Lo m
\ 1) A. J -I.@. ....... ) — o © o >
\ N ™ e (= ¥ =] m
AN © s % .
r (, ai”/, \..M”n/ r
I \ 2 S~ ' e e\l o
¢ 4 4 mmmm@vvrlwmnwv_ﬁwv ...... V) o = P
\ L] > <
N 3 2 >
o o~ [ . \ o
P ) \“..unu,..i /
< (=] “_uuunnﬂy ll \
o ™ p mu rmnn S, -
) — \, Iﬂﬂl lw v < o
A_n N\ I'nmm . I = W]
N T | e
\ Il lﬂﬂ"nnnwv‘\ — o
\ Jﬂﬂﬂﬂnnn“numq o
\
o0 U
(=X

A—



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Kawasaki FR691V-ASO05 Piston & Crankshaft

Page 32 of 55

Ref#  Part Number Qty S/P/F  Description
13001 KM-13001-7027 1 Engine Piston
13002 KM-13002-7006 1 Piston Pin
13008 KM-13008-7005 1 Piston Ring Set
13025 KM-13025-7009 1 Piston Ring Set, L ,0.5
13029 KM-13029-7010 1 Engine Piston, L, 0.5
13031 KM-13031-7084 1 Complete Crankshaft
13251 KM-13251-7025 1 Connecting Rod Assembly
92033 KM-92033-7016 1 Snap Ring
92151 KM-92151-7017 1 Bolt, 6 X 35

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 55

L]
o

-

@

LI

<
(]

o
(8}
(=2}

0) @ LE

) _M%
o0 -
<

(8] Mw“
™ ’

o S, ~ B k\lm”.,
~ 7NN \ ..--\%r” ) Nﬂ,
o i “ “N-----W WSINYAVANE A_“m MM % v mw 7. WW/
o f | Y =
/ \ | il .,w,nmv ({
N _nmmA - ]
\“““““\““uluw, ” \\ y \\ \ Vunfmm\ SOOI
mﬂb\ \\/ < T
<
© o 2
..... ~ [ ¢] —
S ©
o
\
\
- \ o
- \\)A,,“// / |M \ W /_ mmnwn w .
210 @) ) | o ) ¢
0B \0)) @) —¢0y) | o)
T /ﬂ.,““““\ / \ g m
,/ \ \
o & o ANN..H\
S s o
o S o

-nq,
Iy
—
(3]
N

N

-
Cy)
3]
o

+A VeV N7V

LO.LUIT

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-ASO0O5 Starter

Do —

o
v



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-ASO0O5 Starter

Page 34 of 55

Ref#  Part Number Qty S/P/F  Description
16146 KM-16146-7027 1 Cover Assembly
16146A KM-16146-7028 1 Cover Assembly
21080 KM-21080-7006 1 Armature
21163 KM-21163-7024 1 S  Electric Starter
27012 KM-27012-7004 1 Hook
32085 KM-32085-7004 1 S  Stopper
59051 KM-59051-7034 1 Spur Gear
92093 KM-92093-7007 1 Seal
92145 KM-92145-7060 1 Spring
92154  KM-92154-7001 1 Bolt
92210 KM-92210-7017 1 Nut
92210A KM-92210-7036 1 S  Nut
130 KM-130AA0840 1 Flanged Bolt, 8 X 40

WWW.mymowerparts.com



Page 35 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR691V-ASO05 Valve & Camshaft

RZT54 Kawasaki (2010 & After)

o]
— )
> - p,
= ~ o) o ~ <
g " <L,
iy ph 3 - © o A
— P o~ ™ —— M O mom D
— o ™ (=] N oo o mw_
o NN oo
oy T » NN
~ > >
\\\)Iﬂ/ N ““ﬂﬂﬂ
& /N A_m“w@@ O \ L,/
- L . p
< -m v . _‘\ \ ,WW mw_ / ~ AN/ )/
ARM M _ MV \mv % 0 w.iv r v l\“, m@ A\H ‘rw A A ) w AOY A C ‘(v O
NN Ll ol NVWL 0 ./ mmmu a2 w / I.\a \ /mm\ //-\\ \
- (@) i ./ | %@ /
1= A s. mwm ozt Y/ et “‘
ST S S s
< >
- \“\ A\\ ||||||||| < o0 o .
2 v e - e 5 g= & =
& ——— mmmv 4 . et mw Mm" O @ p - C W
mw mmmw “\ o <t - N s @ N )
2 <+ & / - -2 NS N T -
o =, w < oL iy
o—@ / - 3 ) S SC an| o
o~ = - < = o -affy
—— “\ ™ o ~ ol AN\ o — p
[ “ - N %NL o) &\ w.IIIIL m R m‘

o € e @ \\ - e = =t i
o O /S w© - ~ (y=m () —- ﬁ 9)—0 (3 @ -0
—"' -

/. € ——mm Cp = Gt o\l

7R o & -
|||||| b ; h % , o or
® *  ATP—{6) amerp S S © <« ©® D . o @
\ & _ o R/ - o o = - o~ o
\ A,m{ — - o (o] o o~ & o (= BT Lo T o~
/S o~ — o <t - N e O o N
b L G - r— N> o T e
5 ,nwaj 0 &5 6 N / A“ &l “wu — - -
Sl e 29 |[” / = TT @7 | 7
3} e 2 / 72 e =
N o . T —
2. o (@@ 0O - T
47,9 —{6) aw=r) ~/ AN : -
o = (0) mwm D —_—f) 6 o]
Lo [ ™ ~ oL/
M“, mw Vlu. (oo e e e / N
[« ,
- o o -
— MU__ o o «w
— o o~ ™
wm pis -
o~ o
= s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Kawasaki FR691V-ASO05 Valve & Camshaft

Page 36 of 55

Ref#  Part Number Qty S/P/F  Description

11055 KM-11055-7009 1 Bracket

12004 KM-12004-7008 1 Intake Valve

12005 KM-12005-7009 1 Exhaust Valve

12009 KM-12009-7001 1 Valvespring Retainer

12011 KM-12011-2056 1 Collet

12016  KM-12016-2066 1 Rocker Arm

12032 KM-12032-7001 1 Tappet

13070 KM-13070-7017 1 Governor Guide

13116  KM-13116-7007 1 Push Rod

13271  KM-13271-7007 1 /P Plate
13271A KM-13271-7021 1 /P Governor Plate

42036  KM-42036-7010 1 /P Sleeve

49078 KM-49078-7002 1 Engine Valve Spring, IN

49118 KM-49118-7022 1 Complete Camshatft

92033 KM-92033-7001 1 Snap Ring

92140 KM-92140-7005 1 /P Ball

92145 KM-92145-7001 1 Spring

92152  KM-92152-7012 1 Collar

92153 KM-92153-7100 1 Bolt, 6 X 29.5

92200 KM-92200-2151 1 Washer, 8.1 X 18 X 0.5
92200A  KM-92200-7009 1 Washer, 16 X 42 X 0.91
92200B  KM-92200-7048 1 Washer, 16.3 X 30 X 2.28

130 KM-130AA0814 1 Flanged Bolt, 8 X 14
312 KM-312AA0600 1 Hex Nut, 6mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 37 of 55
Label Map

o

3 S 3
P — o

Y SN
SN

¢ oret e o 1o ST O eSO}

S \\\\\\\
\\\\\\\\\\\\\

RN RRRREY S
[T RN aaaty

RN RRRREN N *®”
AR '{(\‘{&‘ =
R \‘\%}\\\\

R

R =
SR

o R

N N
\\\\\\\\\\\\\\\\\\‘\\\‘\5\“\\\\\-
AR

\\\W\

S— am

S —— i TR
B e R
2 RSN
N NNRESE

AR OO, hHa_ .
M.

N

R, N
s e aST:GS
Mtk insr: s;iasss
TR TR s
T
st ®
P g \\\\\\\\\\\\\\5\\\\\\\\\\\\\\\\\\\\\\\\\ W

Pl - NG TR

P\ SRONRG ERRRNY
Ve X S

\\\ ‘
2 \\\\\\&\\Q

R A Rt
3 TOREEs

m mm\\\m\lw\\

AR m\\\\\“mm\\\
mm{-mww
TN I L S T I
N 3

B Drive (Fransmission

Ky Engage), LTt Aot fata

[ Y Large Opeaing Rnd
= Tieiease.

\\\\\\\\\\\\\
\\\\\\\\\\\\

P
N SN R
SN AR
i iaess NN
Moty — Ak e NN
TRy N
SESAaEaE 8 A
AaalaE amahlae s Mk
AR ] AR RN
\\\\‘wm\\\\\\\\\\\\\\\ N
P RETTRRRNGSE TR ey ASNA
A R AN NN by R 3 R S RS 7770345204
R

RSN

\\\\\§\\\' A Ty
\§\\\\\\\\\\\\\\ RRRRR———————————
\\\\ \\ X RN T T
RN .
%}\\\\\\\\\\V&\Wﬁ\\\\\k\\\\\\\\\\\\\\\?\\\\\\\\\\ 2
AR WS I\\\\ \\\\\ RN
R \Vv <5 Y Y N
DAY w2 TN & —*ﬁ PO
T

G T S

D N A TR —
T EEEESSSSTY
S s SSSSSsSsSsssssSsSsSsSsSsSs

% TN AR N A I R AR TR
RN /AR B B S A S BBARAoG 0=
R ~aRRNNNTSy NS
ENSMARTHIETIRNN SaRusw
AN

R E Rt s
ERDECKIWASHIR m
DANOENERTACH 73 ¥ iy ~

S

SR

RRSRSS

rpyra a D
7P IIPTER

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 38 of 55
Label Map
Ref#  Part Number Qty S/P/F  Description

777122888 777122888 1 LABEL-FUEL LEVEL LH POD

777122884 777122884 1 LABEL-START INSTR RH POD
777D13930  777D13930 1 LABEL-REAR FRAME CUB CADET

777122489 777122489 1 LABEL-TRNMSN RELEASE
777533184  777S33184 1 LABEL-DECK SAFETY

777122282 977122282 1 /P LABEL-BELT ROUTE
777D11758  777D11758 1 LABEL-CYCLO CUT 54"
777D13924  777D13924 1 LABEL-DECK WASH SYSTEM
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777530284  977S30145 1 /P LABEL
777D14204  777D14204 1 LABEL-KAW FR691V ENG 24.0
777533471  777S33471 1 LABEL-RZT SAFETY CUB YELLOW

777122465 777122465 1 LABEL-EXPANSION TN
777D13929  777D13929 1 LABEL-CUB CADET CONSOLE

777122885 777122885 1 LABEL-HOUR METER LH POD

777122886 777122886 1 LABEL-THROTTLE LH POD
777D14067  777D14067 1 LABEL-CUB CADET RZT LH POD
777D14068  777D14068 1 LABEL-CUB CADET RZT RH POD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 55

RZT54 Kawasaki (2010 & After)

Mower Deck

D
A
<r
=
/
. @)
N — B
m@mmmmwv! - A DR s pU-
< i /ﬂunl,,@fvxrmva...:n: V)
AN %\ /%wt, Vs —
/ AR
N 4
\ \
// \aw
~o\ o7 (@
S /// q
wwwwmmm$/ﬂ/ww
&
[
— (=]
M, e >
e I (80 B - — - - — 5 /
- =y MWNM/W m\
L .
\
Nee I &
I>Il e wvlﬂ(/
,\ / ~ ——r—fg}— <
5, T

™

N g O SN

Al —




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Page 40 of 55

Mower Deck
Ref#  Part Number Qty S/P/F  Description
1 96606 1 /P Retainer Bracket
2 903-04603-4021 1 /P Deck Housing
3  603-04386A-4021 1 /P Idler Assembly
4  918-0671D 1 /P Spindle Assembly
5 631-04070A 1 /P Discharge Chute Assembly
6  638-04012A 1 /P Shoulder Bolt Assembly
7  683-0254B-4021 1 Deck Hanger Bracket
8 703-2093-0637 1 /P Rear Inner Baffle
9 703-3279-4021 1 Stop Bracket
10  703-3511A-0637 1 /P Finger Guard
11  631-04070A 1 /P Chute Deflector
12 710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
13  710-0521 1 /P Hex Cap Screw, 3/8-16 x 3.0
14  710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
15  710-0599 1 /P Hex Washer Screw, 1/4-20 x .5
16  710-04484 1 Hex Washer Screw, 5/16-18 x .750
17  710-0623 1 /P Hex Washer Screw, 3/8-16 x .75
18  710-0650 1 /P Hex Washer Screw, 5/16-18 x .875
19  710-04095 1 Hex Screw, 3/8-16 x 1.00
20 710-3168 1 /P Carriage Screw, 3/8-16 x 1.0
21  710-3178 1 /P Carriage Screw, 3/8-16 x .75
22  711-1737 1 Roller Pin, .5 x 10.06
23  712-0290 1 /P Hex Lock Nut, 7/16-14
24  712-04065 1 /P Hex Insert Flange Lock Nut, 3/8-16
25  712-0417A 1 /P Hex Flange Nut, 5/8-18
26  912-0431 1 /P Hex Flange Lock Nut, 3/8-16
27 912-0641 1 /P Hex Nut, M16-1.5
28 914-0111 1 /P Cotter Pin, 3/32x 1.0
29 714-0162 1 /P Cotter Pin, 5/32 x 1.25
30 914-0470 1 /P Cotter Pin, 1/8 x 1.25
31 917-04074 1 /P Deck Adjustment Gear
32 921-04041 1 /P Water Nozzle Adapter
33  731-05825 1 Deck Roller, 7.895
34  731-05679 1 Front Roller
35 732-04652 1 Compression Spring, .535 x 1.751
36  732-04609 1 Extension Spring, .94 x .04609
37  734-04155 1 Deck Ball Wheel, 5.0
38 936-0119 1 /P Lock Washer, 5/16
39 936-0275 1 /P Flat Washer, .344 x .688 x .065
40  936-0406 1 /P Flat Washer, .442 x 1.39 x .06
41  736-0407 1 Bell Washer, .45 x 1.0 x .062
42  936-0760 1 /P Lock Washer
43  736-3010 1 /P Flat Washer, .407 x .812 x .135
44  736-3072 1 /P Flat Washer, .38 x .93 x .110
45  737-04003D 1 /P Deck Wash Nozzle
46  738-04260 1 Shaft, .75 x 26.893
47  938-3056 1 /P Shoulder Screw, .5 x 2.5 x 3/8-16
48  942-0677B 1 /P Blade, 18.5
49  747-1116 1 /P Deck Hanger Rod
50 950-0151 1 /P Spacer, .55 x .75 x 1.125
51 950-0212 1 /P Spacer, .82 x 1.0 x.53
52  750-04597 1 Spacer, .38 x .9 x 1.313
53

954-04138A \n\\\W . mymovier [8rts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Page 41 of 55

Mower Deck

Ref#  Part Number Qty S/P/F  Description
54  756-04129B 1 /P Idler Pulley, 4.25 Dia
55  783-04690B-0637 1 /P Deck Skirt
56  783-04726-0637 1 Stationary Idler Bracket
57  783-1470A-4021 1 Belt Cover, RH
58  783-1471-4021 1 Belt Cover, LH
59  783-05030 1 Chute Bracket
60 732-04372 1 Torsion Spring
61 711-04565 1 Hinge Pin
62  738-1197 1 Spindle Shaft, 6.95
63  941-0919 1 /P Ball Bearing
64  748-0160A 1 Spacer, .79 x 1.25 x .175
65  750-1000 1 Spacer, .80 x 1.10 x 1.32
66  750-1349A 1 /P Spacer, .79 x 1.82 x .55
67  756-04216 1 V-Type Pulley, 5.39

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 55

RZT54 Kawasaki (2010 & After)

Operator's Platform

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 43 of 55
Operator's Platform

Ref#  Part Number Qty S/P/F  Description
1 603-04564-4021 1 Console Mount Bracket
2 603-04663-4021 1 Seat Frame
3  735-04082B 1 Foot Pad
4 703-05373B-4021 1 Foot Rest
5 736-0148 1 /P Lock Washer, 3/8
6 703-06451-4021 1 Console Mount Bracket
7  703-06623-0637 1 /P Fuel Tank Support Bracket
8 710-04484 1 Hex Washer Screw, 5/16-18 x .750
9 757-04098 1 High-Back Seat
10 710-0604A 1 /P Hex Washer Screw, 5/16-18 x .825
11  710-0778 1 /P Hex Washer Screw, 1/4-20 x 1.500
12 710-0895 1 Hex Washer Screw, 1/4-15 x .750
13  710-3008 1 /P Hex Screw, 5/16-18 x .75
14  912-0298 1 /P Jam Nut, 1/4-20
15 712-04063 1 /P Flange Lock Nut, 5/16-18
16 712-04092 1 U-Type Nut, 1/4-20
17  726-3046 1 /P Ratchet Clip, .250
18 731-06233 1 RH Console
19 731-06263 1 S LH Console
20 726-0201 1 Speed Nut, .3125

WWW.mymowerparts.com



Page 44 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Quick Reference

‘_ﬁ-___v

__..

|
‘_“__ __

S

i
e

—— e L
s .

WWW.mymowerparts.com

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After) Page 45 of 55
Quick Reference

Ref#  Part Number Qty S/P/F  Description
KM-BPR4ES 1 /P Spark Plug
KM-11013-7047 1 S  AirFilter
KM-49065-7007 1 Oll Filter
KM-49019-7001 1 S  Fuel Filter
KM-21171-7041 1 Ignition Module
KM-21066-7017 1 Voltage Regulator
KM-49040-7008 1 Fuel Pump
N/A 1 Carb Repair Kit
KM-21188-7003 1 Carburetor Solenoid
954-04043A 1 /P Drive Belt (Trans)
954-04138A 1 /P P.T.O./ Deck Belt
942-0677B 1 /P Blades, 2in1 3 used
942-0678 1 /P Blades, Mulch 3 used
942-0679 1 /P Blades, High Lift, Bagging 3 used
712-0417A 1 /P Blade Nut
918-0671B 1 S  Spindle Assy. w/Pulley
734-04155 1 Deck Wheels (Front)
N/A 1 Deck Wheels (Back)
921-04041 1 /P Water Nozzle Adapter
751-10703A 1 /P Fuel Cap
725-04439 1 Solenoid
925-1745A 1 /P Ignition Keys
925-04228 1 /P Ignition Switch Module
725-04363 1 Brake Switch
925-04165 1 /P Neutral Switch
925-3166 1 /P Reverse Switch
925-04174 1 /P P.T.O. Switch
917-04552 1 /P P.T.O. Clutch
19A70008100 1 Bagger Attachment, Whole Goods
190-841-190 1 Mulch Attachment
19A-115-100 1 Bumper Attachment
19A-117-100 1 Sunshade Attachment
19A-116-100 1 Spreader, Rear Attachment

WWW.mymowerparts.com



Page 46 of 55

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Rear Drive & Wheels

SN
f
(=3 /
2\ e
e én
— llll_nn!. ",
}
A
T R %

N b

o gv & W““ N.\ M lw"
/ b qu_ \ «* . ) N ,Illl...hu

WHHHI!.I

AIIl-, o

VY e, \ 1
,,.B_,uyummgn ,“m w wzm_m

W —--c==n

-k m__n u

\ 4 Am m VA /,, )
J__..., / ~ o=
e MY .

4 .,J ~
I
g
:|;, .-hﬁ|ﬂMw m&

m—

B =

D,
"~

“D_.-“H”“.l-. — \m‘.l vul.. m.n. S | I\Vv "“"
® Ve Y, “ MN/% y m\ / o
SN0/
74
PN
A/ /
Sée A“\ y
/ /ﬂ/ e
O\ P
W”/y A\
MVW\ A
llll\\\”\ y
IIIl\\M\\
\ 4,
Illll"l\l\\\\\ /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Rear Drive & Wheels

Page 47 of 55

Ref#  Part Number Qty S/P/F  Description
1 918-04464 1 /P Transmission Assembly (RH)
2  918-04465 1 /[P Transmission Assembly (LH)
3 618-04466 1 Breather
4  931-04223 1 /P Expansion Tank Assembly
5 N/A 1 Wheel Assembly, 20 x 10 x 8
5  934-0246A-0499 1 /P Rim Assembly, 8.0 x 6.19 x 4
5  734-1873-0901 1 /P Tire,20x10x 8
5  934-0255 1 /P Air Valve
6  703-05938A-0637 1 Expansion Tank Bracket
7  703-05940-0637 1 /P Transmission Brace (LH)
8 703-05941-0637 1 /P Transmission Brace (RH)
9  703-05989-0637 1 /P Transmission Spacer
10 710-0176 1 /P Hex Screw, 5/16-18 x 2.75
11  710-0189 1 /P Hex Screw, 5/16-18 x 3.00
12 710-0599 1 /P Screw, 1/4-20 x .500
13  710-0788 1 /P Screw, 1/4-20 x 1.000
14  711-1530 1 Ferrule, .325 x .312
15  712-04063 1 /P Flange Lock Nut, 5/16-18
16  712-04065 1 /P Flange Lock Nut, 3/8-16
17  712-04092 1 Speed Nut, 1/4-20
18  712-3050 1 /P Lug Nut, 7/16-14
19  714-04040 1 /P Bow-Tie Cotter Pin
20 02001111 1 /P Hose Clamp, 1/2"
21  731-05785 1 Cap, 1/2 x .870
22  732-0335 1 Compression Spring, .405 x 1.17
23  732-04434 1 Extension Spring, .545 x 4.555
24  736-04267 1 Flat Washer, .35 x 1.0 x .2
25  738-04251 1 Rod, .337 x 14.75
26 747-04636 1 Bypass Rod
27  750-04759A 1 /P Tube, 7/16 x 3/4 x 11.3
28  751-10511 1 Straight Fitting, 9/16 x 1/2
29  954-04043A 1 /P V-Type Belt
30 710-0395 1 /P Hex Screw, 5/16-18 x 3.00

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

g (> o]

,—V-.._

Page 48 of 55

]
vg A_n.nr

X
A y 1
\'{ \
gﬁg “wm . V_ os \ \ v /,, _.l. v\ S
/) /8 ‘,‘ \ O\ S
A4 ,, "\ )
/ W 7/ AN\ \Q by
\\ \ \A mv // \“\} \ \ \ /U ””” —
// . VAT A 7/, /) Y /o V-Vm. P \\ <
e \ / n(v‘ﬁv \\ / _.v “ Cama, / (17 ») _mmwn" mn: (@]
...\\\\HHHHHH\\\\ Amwwwv. v / \\ \\ \\‘ \ \\ .nvv | A Va \ q
\\nnnn...\\\\ ) \ oy
\\“““\\ ..llIlIlI\\\\ / —ll-
\\\ / \\\...\\\\\\\\\!... // m
/ " \ on
/ - I
“ \\\\\\. \\\\...\\\\\Mn/ ( ..ﬂ/ / y
‘ \\\ - \.‘.\\\\ _ //////, ////// o m-
( \\\\Aﬂ /”//,, // /”///// J
(\ NN )
// /// ,,”/”H:.\v /”W..wwnnnll....\\ P \“
\ /,, \\...\\\\\\\\\\...\HHHH”.\.H....u...I-II.i\\.\ |
/ /V\\\ o e \ \

S
\\\\\\I\II

RZT54 Kawasaki (2010 & After)

Seat Adjustment



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Page 49 of 55

Seat Adjustment
Ref#  Part Number Qty S/P/F  Description
1 703-06941-4021 1 Seat Bracket
2 710-04482 1 Hex Flange Bolt, 3/8-16 x .875 Seat bolt stop,
one used
3 710-04484 1 Hex Washer Screw, 5/16-18 x .750
4  712-04063 1 /P Flange Lock Nut, 5/16-18
5 732-04035 1 Compression Spring
6  732-04563 1 Compression Spring
7  736-0258 1 /P Flat Washer, .385 x 1.0 x .135
8  938-0296 1 /P Shoulder Screw, .437 x .268 x 5/16-18
9  783-06049-4021 1 Seat Mount Bracket
10  783-06050 1 Seat Adjustment Lever

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 50 of 55

RZT54 Kawasaki (2010 & After)

LH

ission

Transm

N\
~— S, ’ N
e S N
| ‘ /
//
. )
S N
4 s 5\
% Mwwi. - o \
) /
-y , M~
y N [a\]
\\ PN
, , \
’ s
/
) \\ Ve &
i
X
4
N\

s,
22
- =
/ \ WW
/ 7
/o VA
\ 7/
_ \ \
(o] N \ .
\ (o)]
[a\]
\V\._llw X,
i 5 %WAAT > )
@ﬁwmw ,
y:wu; ,
ﬂnv \\\L-- /unu_/\ y P -~
AN ’ -
¢ -
, - o —"
B o)
\ L - T - B
N \ e e S
N %mmmmmum%w
_)mlxw” o \““
N ' m \W, y -
b /A%a%mmw\,
N AAR) A
\Ar 7
/w% y S0
\A“u/ \\H“MW Wm
Mwummw f=y
— A i
N ot N2 o
mmmmmmmw ) !
P 4
SR
e -
TR
] ﬂw )

@

[~
o]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Transmission LH

Page 51 of 55

Ref#  Part Number Qty S/P/F  Description
1 HG-71425 1 Housing Assembly, Main LH .
2 HG-71574 1 Side Cover Assembly, LH
3  HG-9005110-5600 1 /P Plug, SAE #6
4  HG-51190 6 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
5 HG-51804 2 O-Ring
6 HG-52246 1 Plug, Rubber
7 HG-51448 1 Plate, Bypass
8 HG-52114 1 /P Filter, Oil
9 HG-52162 2 Seal. Plug, 1.25 x .25
10 HG-52137 3 Screw, 3/8-16 x 1.5 Patched
11 HG-51626 1 Seal, Lip, .375 x .75 x .25
12 HG-51628 1 /P Ring, Retaining, .375 Ext.
13 HG-52136 1 Rod, Bypass
14 HG-51627 1 Ring, Retaining, .75 Int.
15 HG-52742 1 Arm, Bypass
16 HG-51630 1 /P Ring, Retaining, .375 Push ...
17 HG-51048 1 /P Swashplate, Trunnion
18 HG-51140 1 /P Seal, Lip, 18 x32x7
19 HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
20 HG-51812 1 /P Screw, 5/16-24 x 1.0
21  HG-51062 1 /P Shatft, Input
22 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
23  HG-2000022 1 /P Ring, Wire Retaining, .561
24  HG-50951 1 /P Spacer
25 HG-51161 1 /P Seal, Lip, 17 x40 x 7
26 HG-50329 1 /P Ring, Retaining
27 HG-51462 1 Bearing, Thrust
28 HG-71579 1 Cylinder Block - Motor
29 HG-50551 1 S  Bearing, Thrust Ball
30 HG-70723 1 /P Block, Cylinder
31 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
32 HG-44145 1 Ring, Retaining
33 HG-52149 1 Gear, 16T
34 HG-52150 1 Shaft, Motor
35 HG-51069 1 Washer, .71 x 1.16 x .04
36 HG-50132 2 /P Washer, HT, .5x 1.0 x.032 ..
37 HG-52148 1 Gear, 43T
38 HG-52583 1 Gear, 11T
39 HG-51083 1 Pin, Jackshatft
40 HG-50859 1 Ring, Retaining, 2.06 Int.
41  HG-52108 1 Gear, 54T
42  HG-52161 1 Spacer, .75 x 1.0 x .257
43 HG-44121 1 S Bearing, Ball, .75 x40 x 12
44  HG-50771 1 /P Bearing, Ball, 1.0 x 52 x 15
45  HG-50772 1 /P Seal, Lip, 25x52 x 10
46  HG-50863 1 S Nut, Hex Lock, 3/4-16
47  HG-52641 1 Pawl, Brake
48 HG-52651 1 Shatft, Inboard Brake
49  HG-52639 1 /P Handle, Brake
50 HG-52027 1 /P Clip, Retaining
51 HG-50752 3 /P Screw, Hex Cap, 1/4-20 x .75
1

52  HG-52247
53  HG-52642

Guard, Filter, LH

WWW.mymower parts.€oit? x 6



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Transmission LH

Page 52 of 55

Ref#  Part Number Qty S/P/F  Description

54  HG-52365 1 S Fan, 7" 10 Blade

55 N/A 1 Pulley, 4.5 furnish HG-71351

56 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

57 HG-51523 1 Washer, OD Slotted

58 N/A 1 Hub furnish HG-71351

59  HG-52527 1 Spacer, .32 x 1.005 x .179

60 HG-51946 1 Arm, Neutral LH

61 HG-51616 1 S Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, .34 x1.5 x .062

63 HG-51833 1 S  Spring, Extension

64 HG-71581 1 Kit, Center Section LH

65 HG-71445 1 /P Kit, Hub

66 HG-71351 1 S Kit, Fan-Pulley

67 HG-71443 1 Kit, Input Shaft

68 HG-71592 1 Kit, Return Assembly

69 HG-71570 1 /P Kit, Axle Shaft
HG-71410 1 /P Kit, Seal not shown
HG-71459 1 Hub Puller not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Fdp
\\\_‘1 & )
<< for) J %_mw y
% //,//I,-'%w < AN & e
~LE \ T
r.m L3 /‘rwmw /xr nmw\\,ﬂ ‘T//// s
i i
o o -li!m me@mw%d% 7 F T3]
© = VA
) Bs w N e e 8
g Mm g e U
I S
o AN NNy
/ / IJA mmm n%;
P MT ,m_w_ NW
o S
/ , ,;;/L,wmu@rwv =
/ \Nl > —_— 7 — T ol ‘\p \\\\\.M”ﬂw
. ) N 0~~~ m@\LT
{ ™ gy

fs.com

a
£1
43

WWW.mymowerpar

ission RH

RZT54 Kawasaki (2010 & After)

Transm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)
Transmission RH

Page 54 of 55

Ref#  Part Number Qty S/P/F  Description
1 HG-71415 1 Housing Assembly, Main RH
2 HG-71572 1 Side Cover Assembly, RH
3  HG-9005110-5600 1 /P Plug, SAE #6
4  HG-51190 6 /P Screw, Hex Self Tapping, 1/4-20 x 1.25
5 HG-51804 2 O-Ring
6 HG-52246 1 Plug, Rubber
7 HG-51448 1 Plate, Bypass
8 HG-52114 1 /P Filter, Oil
9 HG-52162 2 Seal. Plug, 1.25 x .25
10 HG-52137 3 Screw, 3/8-16 x 1.5 Patched
11 HG-51626 1 Seal, Lip, .375 x .75 x .25
12 HG-51628 1 /P Ring, Retaining, .375 Ext.
13 HG-52136 1 Rod, Bypass
14 HG-51627 1 Ring, Retaining, .75 Int.
15 HG-52742 1 Arm, Bypass
16 HG-51630 1 /P Ring, Retaining, .375 Push ...
17 HG-51048 1 /P Swashplate, Trunnion
18 HG-51140 1 /P Seal, Lip, 18 x32x7
19 HG-44130 1 S  Washer, Flat, 11/32 x 7/8 x 1/16
20 HG-51812 1 /P Screw, 5/16-24 x 1.0
21  HG-51062 1 /P Shatft, Input
22 HG-50315 1 Bearing, Ball, 17mm x 40 x 12
23  HG-2000022 1 /P Ring, Wire Retaining, .561
24  HG-50951 1 /P Spacer
25 HG-51161 1 /P Seal, Lip, 17 x40 x 7
26 HG-50329 1 /P Ring, Retaining
27 HG-51462 1 Bearing, Thrust
28 HG-71579 1 Cylinder Block - Motor
29 HG-50551 1 S  Bearing, Thrust Ball
30 HG-70723 1 /P Block, Cylinder
31 HG-44371 1 /P Washer, Flat, 5/8 x 1.0 x .05
32 HG-44145 1 Ring, Retaining
33 HG-52149 1 Gear, 16T
34 HG-52150 1 Shaft, Motor
35 HG-51069 1 Washer, .71 x 1.16 x .04
36 HG-50132 2 /P Washer, HT, .5x 1.0 x.032 ..
37 HG-52148 1 Gear, 43T
38 HG-52583 1 Gear, 11T
39 HG-51083 1 Pin, Jackshatft
40 HG-50859 1 Ring, Retaining, 2.06 Int.
41  HG-52108 1 Gear, 54T
42  HG-52161 1 Spacer, .75 x 1.0 x .257
43 HG-44121 1 S Bearing, Ball, .75 x40 x 12
44  HG-50771 1 /P Bearing, Ball, 1.0 x 52 x 15
45  HG-50772 1 /P Seal, Lip, 25x52 x 10
46  HG-50863 1 S Nut, Hex Lock, 3/4-16
47  HG-52641 1 Pawl, Brake
48 HG-52651 1 Shatft, Inboard Brake
49  HG-52639 1 /P Handle, Brake
50 HG-52027 1 /P Clip, Retaining
51 HG-50752 3 /P Screw, Hex Cap, 1/4-20 x .75
1

52  HG-52257
53  HG-52642

Guaurd, Filter, RH

WWW.mymower parts.€oit? x 6



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

RZT54 Kawasaki (2010 & After)

Transmission RH

Page 55 of 55

Ref#  Part Number Qty S/P/F  Description

54  HG-52365 1 S Fan, 7" 10 Blade

55 N/A 1 Pulley, 4.5 furnish HG-71351

56 HG-51244 1 S Nut, Hex Insert Lock, 1/2-20

57 HG-51523 1 Washer, OD Slotted

58 N/A 1 Hub furnish HG-71351

59  HG-52527 1 Spacer, .32 x 1.005 x .179

60 HG-51945 1 Arm, Neutral RH

61 HG-51616 1 S Screw, Hx Patch, 5/16-24 x 1.0

62 HG-51950 1 Washer, .34 x1.5 x .062

63 HG-51833 1 S  Spring, Extension

64 HG-71580 1 Kit, Center Section RH

65 HG-71445 1 /P Kit, Hub

66 HG-71351 1 S Kit, Fan-Pulley

67 HG-71443 1 Kit, Input Shaft

68 HG-71588 1 Kit, Return Assembly

69 HG-71570 1 /P Kit, Axle Shaft
HG-71410 1 /P Kit, Seal not shown
HG-71459 1 Hub Puller not shown

WWW.mymowerparts.com



